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Plot 7-197. Radiated Spurious Emissions above 1GHz Antenna WF7 (802.11ax OFDMA — RU26 — Ch. 6)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCSO
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 06
Frequency Ant. Pol. Antgnna Turptable AV AFCL 2l Limit Margin
[MHzZ] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H
4874.00 Average H - - -78.17 4,32 33.16 53.98 -20.82
4874.00 Peak H - - -66.34 4.25 44,91 73.98 -29.07
7311.00 Average H - - -79.13 8.84 36.71 53.98 -17.27
7311.00 Peak H - - -66.69 8.75 49.06 73.98 -24.92
12185.00 Average H - - -80.62 12.46 38.84 53.98 -15.14
12185.00 Peak H - - -68.72 12.46 50.74 73.98 -23.24

Table 7-38. Radiated Measurements Antenna WF7 (RU26)

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2311270069-04.BCG

1/8/2024 - 3/15/2024

Tablet Device
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Plot 7-198. Radiated Spurious Emissions above 1GHz Antenna WF7 (802.11ax OFDMA — RU26 — Ch. 11)

18

Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCSO
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Ant. Pol. Antgnna Tur_ntable Analyzer AFCL Field Limit Margin
[MHZ] Detector [HV] Height Azimuth Level [dB/m] Strength [dBpVIm] [dB]
[ecm] [degree] [dBm] [dBuV/m] H
4924.00 Average H - - -77.88 4.19 33.31 53.98 -20.67
4924.00 Peak H - - -65.62 4.46 45.84 73.98 -28.14
7386.00 Average H - - -78.79 8.52 36.72 53.98 -17.26
7386.00 Peak H - - -67.31 8.52 48.21 73.98 -25.77
12310.00 Average H - - -80.74 12.34 38.60 53.98 -15.38
12310.00 Peak H - - -68.87 12.35 50.48 73.98 -23.50

Table 7-39. Radiated Measurements Antenna WF7 (RU26)

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-199. Radiated Spurious Emissions above 1GHz Antenna WF7 (802.11ax OFDMA — RU242 — Ch. 1)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 01
Frequency Ant. Pol. Antgnna Tur.ntable AV AFCL 2 Limit Margin
[MHz] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] | [dBm] [dBpV/m] H
4824.00 Average H - - -77.77 4.22 33.45 53.98 -20.53
4824.00 Peak H - - -66.09 4.22 45.13 73.98 -28.85
12060.00 Average H - - -80.06 11.95 38.89 53.98 -15.09
12060.00 Peak H - - -68.50 12.13 50.63 73.98 -23.35

Table 7-40. Radiated Measurements Antenna WF7 (RU242)

1C2311270069-04.BCG

1/8/2024 - 3/15/2024

Tablet Device

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:

Frequency (GHz)
Plot 7-200. Radiated Spurious Emissions above 1GHz Antenna WF7 (802.11ax OFDMA — RU242 — Ch. 6)

802.11ax OFDMA

18

Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 06
Frequency Ant. Pol. Antgnna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] | [dBm] [dBuV/m] H
4874.00 Average H - - -77.86 4.23 33.37 53.98 -20.61
4874.00 Peak H - - -66.15 4.32 45.18 73.98 -28.80
7311.00 Average H - - -78.77 8.70 36.93 53.98 -17.05
7311.00 Peak H - - -66.92 8.92 49.00 73.98 -24.98
12185.00 | Average H - - -81.21 12.73 38.52 53.98 -15.46
12185.00 Peak H - - -69.29 12.73 50.44 73.98 -23.54

Table 7-41. Radiated Measurements Antenna WF7 (RU242)

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2311270069-04.BCG

1/8/2024 - 3/15/2024

Tablet Device
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Plot 7-201. Radiated Spurious Emissions above 1GHz Antenna WF7 (802.11ax OFDMA - RU242 — Ch. 11)
Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Ant. Pol. Antgnna Tur.ntable ATV AFCL e Limit Margin
[MHzZ] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H
4924.00 Average H - - -77.80 4.31 33.51 53.98 -20.47
4924.00 Peak H - - -66.52 4.46 44.94 73.98 -29.04
7386.00 Average H - - -78.74 8.69 36.94 53.98 -17.04
7386.00 Peak H - - -66.88 8.65 48.76 73.98 -25.22
12310.00 Average H - - -80.99 12.48 38.49 53.98 -15.49
12310.00 Peak H - - -69.00 12.43 50.43 73.98 -23.55

Table 7-42. Radiated Measurements Antenna WF7 (RU242)

1C2311270069-04.BCG

1/8/2024 - 3/15/2024

Tablet Device

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.7.3 Antenna WF9 Radiated Spurious Emission Measurements
§15.247(d) §15.205 & §15.209; RSS-Gen [8.9]
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Plot 7-202. Radiated Spurious Emissions above 1GHz Antenna WF9 (802.11ax OFDMA — RU26 — Ch. 1)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 01
Frequency Ant. Pol. Antgnna Turptable Al AFCL el Limit Margin
[MHzZ] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H
4824.00 Average H - - -77.77 4.22 33.44 53.98 -20.54
4824.00 Peak H - - -66.26 4.22 44.96 73.98 -29.02
12060.00 Average H - - -80.44 12.13 38.69 53.98 -15.29
12060.00 Peak H - - -68.98 11.95 49.97 73.98 -24.01

Table 7-43. Radiated Measurements Antenna WF9 (RU26)

1C2311270069-04.BCG

1/8/2024 - 3/15/2024

Tablet Device

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:

Frequency (GHz)
Plot 7-203. Radiated Spurious Emissions above 1GHz Antenna WF9 (802.11ax OFDMA — RU26 — Ch. 6)

802.11ax OFDMA

18

Worst Case Transfer Rate: MCSO
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 06
Frequency Ant. Pol. Antgnna Turptable AV AFCL 2l Limit Margin
[MHzZ] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H
4874.00 Average H - - -77.99 4,32 33.33 53.98 -20.65
4874.00 Peak H - - -66.70 4.32 44.62 73.98 -29.36
7311.00 Average H - - -78.76 8.84 37.08 53.98 -16.90
7311.00 Peak H - - -67.37 8.75 48.38 73.98 -25.60
12185.00 Average H - - -80.81 12.46 38.65 53.98 -15.33
12185.00 Peak H - - -69.58 12.42 49.84 73.98 -24.14

Table 7-44. Radiated Measurements Antenna WF9 (RU26)

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2311270069-04.BCG

1/8/2024 - 3/15/2024

Tablet Device
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Worst Case Mode:

Frequency (GHz)
Plot 7-204. Radiated Spurious Emissions above 1GHz Antenna WF9 (802.11ax OFDMA — RU26 — Ch. 11)

802.11ax OFDMA

18

Worst Case Transfer Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Ant. Pol. Antgnna Tur_ntable Analyzer AFCL Field Limit Margin
[MHZ] Detector [HV] Height Azimuth Level [dB/m] Strength [dBpVIm] [dB]
[ecm] [degree] [dBm] [dBuV/m] H
4924.00 Average H - - -78.06 431 33.25 53.98 -20.73
4924.00 Peak H - - -66.13 4.31 45.17 73.98 -28.81
7386.00 Average H - - -78.60 8.52 36.92 53.98 -17.06
7386.00 Peak H - - -66.79 8.69 48.90 73.98 -25.08
12310.00 Average H - - -80.86 12.43 38.57 53.98 -15.41
12310.00 Peak H - - -68.77 12.34 50.58 73.98 -23.40

Table 7-45. Radiated Measurements Antenna WF9 (RU26)

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2311270069-04.BCG

1/8/2024 - 3/15/2024

Tablet Device
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Plot 7-205. Radiated Spurious Emissions above 1GHz Antenna WF9 (802.11ax OFDMA — RU242 — Ch. 1)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 01
Frequency Ant. Pol. Antgnna Tur.ntable AV AFCL 2 Limit Margin
[MHz] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] | [dBm] [dBpV/m] H
4824.00 Average H - - -77.66 4.22 33.56 53.98 -20.42
4824.00 Peak H - - -66.00 4.22 45.22 73.98 -28.76
12060.00 Average H - - -80.69 12.13 38.44 53.98 -15.54
12060.00 Peak H - - -68.97 11.95 49.98 73.98 -24.00

Table 7-46. Radiated Measurements Antenna WF9 (RU242)

1C2311270069-04.BCG

1/8/2024 - 3/15/2024

Tablet Device

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-206. Radiated Spurious Emissions above 1GHz Antenna WF9 (802.11ax OFDMA — RU242 — Ch. 6)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 06
Frequency Ant. Pol. Antgnna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] Height Azimuth Level [dB/m] Strength [dBpV/m] [dB]
[cm] [degree] | [dBm] [dBuV/m] H
4874.00 Average H - - -78.15 4.32 33.18 53.98 -20.80
4874.00 Peak H - - -66.87 4.32 44.46 73.98 -29.52
7311.00 Average H - - -78.98 8.84 36.85 53.98 -17.13
7311.00 Peak H - - -67.28 8.84 48.55 73.98 -25.43
12185.00 Average H - - -80.93 12.46 38.53 53.98 -15.45
12185.00 Peak H - - -69.29 12.46 50.17 73.98 -23.81

Table 7-47. Radiated Measurements Antenna WF9 (RU242)

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2311270069-04.BCG

1/8/2024 - 3/15/2024

Tablet Device
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Frequency (GHz)
Plot 7-207. Radiated Spurious Emissions above 1GHz Antenna WF9 (802.11ax OFDMA — RU242 — Ch. 11)
Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Ant. Pol. Antgnna Tur.ntable ATV AFCL e Limit Margin
[MHzZ] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H
4924.00 Average H - - -78.01 4.19 33.18 53.98 -20.80
4924.00 Peak H - - -65.95 4.31 45.35 73.98 -28.63
7386.00 Average H - - -79.02 8.69 36.66 53.98 -17.32
7386.00 Peak H - - -66.89 8.52 48.63 73.98 -25.35
12310.00 Average H - - -80.92 12.34 38.42 53.98 -15.56
12310.00 Peak H - - -69.07 12.34 50.27 73.98 -23.71

Table 7-48. Radiated Measurements Antenna WF9 (RU242)

1C2311270069-04.BCG

1/8/2024 - 3/15/2024

Tablet Device

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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1.7.4

§15.247(d) §15.205 & §15.209; RSS-Gen [8.9]

CDD Primary Radiated Spurious Emission Measurements
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Plot 7-208. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax OFDMA - RU26 — Ch. 1)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 01
Frequency Ant. Pol. Antgnna Turptable AUV AFCL il Limit Margin
[MHzZ] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H
4824.00 Average H - - -77.93 4.22 33.28 53.98 -20.70
4824.00 Peak H - - -66.19 4.22 45.03 73.98 -28.95
12060.00 Average H - - -80.31 12.13 38.82 53.98 -15.16
12060.00 Peak H - - -69.41 12.13 49.72 73.98 -24.26

Table 7-49. Radiated Measurements CDD Primary (RU26)

1C2311270069-04.BCG

1/8/2024 - 3/15/2024

Tablet Device

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:

Frequency (GHz)
Plot 7-209. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax OFDMA — RU26 — Ch. 6)

802.11ax OFDMA

18

Worst Case Transfer Rate: MCSO
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 06
Frequency Ant. Pol. Antgnna Turptable AL AFCL 2l Limit Margin
[MHzZ] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H
4874.00 Average H - - -78.07 4.23 33.16 53.98 -20.82
4874.00 Peak H - - -66.36 4.32 44.96 73.98 -29.02
7311.00 Average H - - -79.14 8.84 36.70 53.98 -17.28
7311.00 Peak H - - -67.39 8.75 48.36 73.98 -25.62
12185.00 Average H - - -80.77 12.46 38.69 53.98 -15.29
12185.00 Peak H - - -69.15 12.46 50.32 73.98 -23.66

Table 7-50. Radiated Measurements CDD Primary (RU26)

1C2311270069-04.BCG

1/8/2024 - 3/15/2024

Tablet Device

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:

Frequency (GHz)
Plot 7-210. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax OFDMA - RU26 — Ch. 11)

802.11ax OFDMA

18

Worst Case Transfer Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Ant. Pol. Antgnna Tur_ntable Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[em] [degree] [dBm] [dBuV/m] H
4924.00 Average H - - -77.93 4.31 33.38 53.98 -20.60
4924.00 Peak H - - -65.87 4.31 45.44 73.98 -28.54
7386.00 Average H - - -78.68 8.52 36.84 53.98 -17.14
7386.00 Peak H - - -67.32 8.69 48.36 73.98 -25.62
12310.00 Average H - - -81.00 12.48 38.48 53.98 -15.50
12310.00 Peak H - - -69.55 12.43 49.88 73.98 -24.10

Table 7-51. Radiated Measurements CDD Primary (RU26)

1C2311270069-04.BCG

1/8/2024 - 3/15/2024

Tablet Device

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-211. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax OFDMA — RU242 - Ch. 1)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 01
Frequency Ant. Pol. Antgnna Turptable AUV AFCL 2l Limit Margin
[MHzZ] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H
4824.00 Average H - - -77.83 4.22 33.39 53.98 -20.59
4824.00 Peak H - - -66.01 4.22 45.20 73.98 -28.78
12060.00 Average H - - -80.60 12.13 38.53 53.98 -15.45
12060.00 Peak H - - -69.28 12.13 49.85 73.98 -24.13
Table 7-52. Radiated Measurements CDD Primary (RU242)
FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2311270069-04.BCG

1/8/2024 - 3/15/2024

Tablet Device
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Worst Case Mode:

Frequency (GHz)
Plot 7-212. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax OFDMA — RU242 - Ch. 6)

802.11ax OFDMA

18

Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 06
Frequency Ant. Pol. Antgnna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] | [dBm] [dBpV/m] H
4874.00 Average H - - -78.06 4.29 33.23 53.98 -20.75
4874.00 Peak H - - -66.20 4.32 45.12 73.98 -28.86
7311.00 Average H - - -79.03 8.70 36.67 53.98 -17.31
7311.00 Peak H - - -67.52 8.70 48.18 73.98 -25.80
12185.00 Average H - - -81.13 12.73 38.60 53.98 -15.38
12185.00 Peak H - - -69.26 12.73 50.47 73.98 -23.51
Table 7-53. Radiated Measurements CDD Primary (RU242)
FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2311270069-04.BCG

1/8/2024 - 3/15/2024

Tablet Device
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Frequency (GHz)
Plot 7-213. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax OFDMA — RU242 — Ch. 11)
Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCSO
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Antenna | Turntable | Analyzer Field . .
Frt[a&nezr;cy Detector Ar[1|t_| /\Ij}ol. Height Azimuth Level [ggﬁ:] Strength [ déln:;/tm] M[ng]m
[cm] [degree] [dBm] [dBuV/m] H
4924.00 Average H - - -78.02 4.19 33.17 53.98 -20.81
4924.00 Peak H - - -65.87 4.19 45,32 73.98 -28.66
7386.00 Average H - - -78.85 8.52 36.67 53.98 -17.31
7386.00 Peak H - - -67.04 8.69 48.65 73.98 -25.33
12310.00 Average H - - -80.80 12.25 38.46 53.98 -15.52
12310.00 Peak H - - -68.90 12.25 50.35 73.98 -23.63

Table 7-54. Radiated Measurements CDD Primary (RU242)

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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CDD Primary Radiated Spurious Emission Measurements (Above 18GHz)
§15.247(d) §15.205 & §15.209; RSS-Gen [8.9]
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Plot 7-214. Radiated Spurious Emissions above 18GHz CDD Primary (802.11ax OFDMA — RU26 — Ch. 6)

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
80 Horizontal SWT: 88.0ms
— 701
E
>
2 60 4
5 60
=
o
E 50 A
a |
E 40 R .'\J""it'“"“ fo "\.v“l“w.{v.‘w‘,‘*""W“_”” 1."r' i e \4\b, ‘:\W ;'_M;'(‘,-\.w.v,‘,.\,..‘ Y __,-?\ hi_ il ‘_.J; “: d b ,‘n'--.‘ T _‘L" Gl Fap ‘“‘“ﬂqk.’l‘ljl ‘,I‘M,“ . ’ \l:, \n. \ ‘r‘. ‘.,.I‘x" I.\:'
30 A
18000 20200 22400 24600 26800 29000 31200 33400 35600 37800 40000

Frequency (MHz)
Plot 7-215. Radiated Spurious Emissions above 18GHz CDD Primary (802.11ax OFDMA — RU242 — Ch. 6)

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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1.7.5

§15.247(d) §15.205 & §15.209; RSS-Gen [8.9]

CDD Diversity Radiated Spurious Emission Measurements

Trace: MAXH RBW: 1 MHz
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Worst Case Mode:

Frequency (GHz)
Plot 7-216. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax OFDMA — RU26 — Ch. 1)

802.11ax OFDMA

18

1C2311270069-04.BCG

1/8/2024 - 3/15/2024

Tablet Device

Worst Case Transfer Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 01
Frequency Ant. Pol. Antgnna Turptable AUV AFCL il Limit Margin
[MHzZ] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H
4824.00 Average H - - -77.85 4.22 33.37 53.98 -20.61
4824.00 Peak H - - -66.26 4.22 44.96 73.98 -29.02
12060.00 Average H - - -80.58 12.13 38.55 53.98 -15.43
12060.00 Peak H - - -68.55 11.95 50.40 73.98 -23.58
Table 7-55. Radiated Measurements CDD Diversity (RU26)
FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-217. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax OFDMA — RU26 — Ch. 6)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 06
Frequency Ant. Pol. Antgnna Turptable AL AFCL 2l Limit Margin
[MHzZ] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H
4874.00 Average H - - -78.16 4.32 33.17 53.98 -20.81
4874.00 Peak H - - -66.23 4.32 45.09 73.98 -28.89
7311.00 Average H - - -78.74 8.84 37.09 53.98 -16.89
7311.00 Peak H - - -66.93 8.92 48.99 73.98 -24.99
12185.00 Average H - - -80.66 12.49 38.82 53.98 -15.16
12185.00 Peak H - - -69.61 12.46 49.85 73.98 -24.13
Table 7-56. Radiated Measurements CDD Diversity (RU26)
FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-218. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax OFDMA - RU26 — Ch. 11)
Worst Case Mode: 802.11ax OFDMA
Worst Case Transfer Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Ant. Pol. Antgnna Tur_ntable Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[em] [degree] [dBm] [dBuV/m] H
4924.00 Average H - - -77.87 4.19 33.32 53.98 -20.66
4924.00 Peak H - - -66.21 4.19 44.98 73.98 -29.00
7386.00 Average H - - -78.69 8.52 36.83 53.98 -17.15
7386.00 Peak H - - -66.87 8.52 48.65 73.98 -25.33
12310.00 Average H - - -80.87 12.43 38.56 53.98 -15.42
12310.00 Peak H - - -69.01 12.43 50.42 73.98 -23.56
Table 7-57. Radiated Measurements CDD Diversity (RU26)
FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
. Page 164 of 226
1C2311270069-04.BCG 1/8/2024 - 3/15/2024 Tablet Device

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof,

please contact ct.info@element.com.




@ clement

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 45.0ms
140 A
B
S 120 1
=1
o
z
= 100 A
=
c
2 80+
b
el
© 60
[ e
40 1 S :
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18

Frequency (GHz)

Plot 7-219. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax OFDMA - RU242 — Ch. 1)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 01
Frequency Ant. Pol. Antgnna Turptable AUV AFCL 2l Limit Margin
[MHzZ] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H
4824.00 Average H - - -77.87 4.22 33.35 53.98 -20.63
4824.00 Peak H - - -66.43 4.22 44.79 73.98 -29.19
12060.00 Average H - - -80.49 12.27 38.79 53.98 -15.19
12060.00 Peak H - - -68.56 12.13 50.57 73.98 -23.41

Table 7-58. Radiated Measurements CDD Diversity (RU242)

1C2311270069-04.BCG

1/8/2024 - 3/15/2024

Tablet Device

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-220. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax OFDMA - RU242 — Ch. 6)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCSO
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 06
Frequency Ant. Pol. Antgnna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] | [dBm] [dBpV/m] H
4874.00 Average H - - -78.04 4.32 33.29 53.98 -20.69
4874.00 Peak H - - -65.75 4.32 45.57 73.98 -28.41
7311.00 Average H - - -79.02 8.92 36.90 53.98 -17.08
7311.00 Peak H - - -67.19 8.75 48.56 73.98 -25.42
12185.00 Average H - - -80.83 12.46 38.64 53.98 -15.34
12185.00 Peak H - - -69.28 12.42 50.14 73.98 -23.84

Table 7-59. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2311270069-04.BCG

1/8/2024 - 3/15/2024

Tablet Device
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Plot 7-221. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax OFDMA — RU242 — Ch. 11)

Worst Case Mode:

802.11ax OFDMA

Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Ant. Pol. Antgnna Tur.ntable ATV AFCL e Limit Margin
[MHzZ] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H
4924.00 Average H - - -77.87 4.31 33.44 53.98 -20.54
4924.00 Peak H - - -65.45 4.31 45.86 73.98 -28.12
7386.00 Average H - - -78.73 8.69 36.96 53.98 -17.02
7386.00 Peak H - - -67.15 8.69 48.54 73.98 -25.44
12310.00 Average H - - -80.70 12.48 38.77 53.98 -15.21
12310.00 Peak H - - -69.48 12.48 50.00 73.98 -23.98

Table 7-60. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2311270069-04.BCG

1/8/2024 - 3/15/2024

Tablet Device
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CDD Diversity Radiated Spurious Emission Measurements (Above 18GHz)
§15.247(d) §15.205 & §15.209; RSS-Gen [8.9]
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Plot 7-222. Radiated Spurious Emissions above 18GHz CDD Diversity (802.11ax OFDMA — RU26 — Ch. 6)
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Plot 7-223. Radiated Spurious Emissions above 18GHz CDD Diversity (802.11ax OFDMA — RU242 — Ch. 6)

FCC ID: BCGA2925
IC: 579C-A2925

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270069-04.BCG

Test Dates:
1/8/2024 - 3/15/2024

EUT Type:
Tablet Device
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7.7.6  Antenna WF8 Radiated Restricted Band Edge Measurements
§15.205 §15.209; RSS-Gen [8.9]

RU26
Mode: 802.11ax OFDMA
Transfer Rate: MCS9
RU Index: 0
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
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Plot 7-224 Radiated Restricted Lower Band Edge Measurement Antenna WF8 (Peak & Average — RU26)

Mode: 802.11ax OFDMA
Transfer Rate: MCS9
RU Index: 8
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12
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A e 9598 SWT: 1.oms _Avg: 2483.61 MHz, 47.59 dBuV/m

140 4

120 1

100 4

80 1

Field Strength (dBuV/m)

60 4

401

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-225 Radiated Restricted Upper Band Edge Measurement Antenna WF8 (Peak & Average — RU26)
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RU242

Mode:

Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax OFDMA

MCS9

61

3 Meters

2412MHz

1

P ASS peas RBW:1MHz  peak: 2389.04 MHz, 69.05 dBuV/m
vQ.
Peak

Trace .
oer 8908 YO D he  Avg: 2389.76 MHz, 50.50 dBuV/m

140 A1

120 4

100 1

80 1

Field Strength (dBuV/m)

60 4

40 4

.

2330 2342

2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-226 Radiated Restricted Lower Band Edge Measurement Antenna WF8 (Peak & Average — RU242)

Mode:

Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax OFDMA

MCS9

61

3 Meters

2417MHz

2

RBW:1MHz  peak: 2389.16 MHz, 68.99 dBuV/m
Peak Trace 2 »
PASS A Offset 0948 SO T.ome Avg: 2389.76 MHz, 49.36 dBuV/m
140 A
E
= 120 1
3
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=
< 1004
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2 g0
F 80
©
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& 601
_—--”"yi \\ ~
40 R - —
2330 23'42 23'54 23'66 23'78 23'90 24'02 24'14 24'26 24'38 2450

Frequency (MHz)

Plot 7-227 Radiated Restricted Lower Band Edge Measurement Antenna WF8 (Peak & Average — RU242)

1C2311270069-04.BCG
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Mode:

Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax OFDMA

MCS9

61

3 Meters

2422MHz

3

RBW: 1 MHzZ  peask: 2389.16 MHz, 69.28 dBuV/m

Peak Trace R
PAS Avg Offset s9d8 YO 2 02 Avg: 2390.00 MHz, 50.76 dBuV/m

140 A1

120 1

100 1

80 1

Field Strength (dBuV/m)

60 1

» ™

40 4

g

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450

Frequency (MHz)

Plot 7-228 Radiated Restricted Lower Band Edge Measurement Antenna WF8 (Peak & Average — RU242)

Mode:

Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax OFDMA

MCS9

61

3 Meters

2427MHz

4

ol o RBW:1MHz p . ¥ X 14
PASS :\;6‘ cr)ﬁy‘et:_asda VBW: 3 MHz eak: 2389.52 MHz, 69.14 dBuV/m

1404

120 1

100 1

80 1

SWT: 1.0ms __ Avg: 2389.16 MHz, 50.24 dBuV/m

Field Strength (dBuV/m)

60 4

40 A

PRIV S S— e

ArOAL

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450

Frequency (MHz)

Plot 7-229 Radiated Restricted Lower Band Edge Measurement Antenna WF8 (Peak & Average — RU242)
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Mode:

Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax OFDMA

MCS9

61

3 Meters

2432MHz

5

P AS Peak Trace oW I MHz  Peak: 2389.76 MHz, 68.81 dBuV/m
B et 898 SWT: 1.0ms _ Avg: 2390.00 MHz, 51.30 dBpV/m

140 A1

120 4

100 1

80 1

Field Strength (dBuV/m)

60 4

40 1

2330 2342 2354 2366 2378 2390 2402 2414

Frequency (MHz)

2426 2438 2450

Plot 7-230 Radiated Restricted Lower Band Edge Measurement Antenna WF8 (Peak & Average — RU242)

Mode:

Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax OFDMA

MCS9

61

3 Meters

2437MHz

6

P ASS bl o sgwi § u:g Peak: 2387.48 MHz, 66.83 dBuV/m
Avg. Offset 8998 ST T oms  Avg: 2389.16 MHz, 48.18 dBuV/m
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120 A1

100 A1

80 1

Field Strength (dBuV/m)

60 4
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40 1

B S B g
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Frequency (MHz)

2426 2438 2450

Plot 7-231 Radiated Restricted Lower Band Edge Measurement Antenna WF8 (Peak & Average — RU242)
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Mode:

Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax OFDMA

MCS9

61

3 Meters

2437MHz

6

RBW: 1 MHz  peak: 2484.42 MHz, 66.46 dBuV/m

Peak Trace R
PAS Aug Offset 9508 YO 2 Ome  Avg: 2483.50 MHz, 49.50 dBuV/m

140 A

1204
100 7/

80 1

Field Strength (dBuV/m)

60 4

40 4

MA

e ——
S SN SRR S———

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-232 Radiated Restricted Upper Band Edge Measurement Antenna WF8 (Peak & Average — RU242)

Mode:

Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax OFDMA

MCS9

61

3 Meters

2442MHz

7

ol o RBW:1MHz p - 2486.84 \ i
PASS ;C&crmm:_ssda VBW: 3 MHz eak: 2486.84 MHz, 68.96 dBuV/m

SWT: 1.0ms __ Avg: 2483.73 MHz, 51.09 dBuV/m

140 4

120 1

100 A1

80 1

Field Strength (dBuV/m)

60 A

40 4
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Frequency (MHz)

Plot 7-233 Radiated Restricted Upper Band Edge Measurement Antenna WF8 (Peak & Average — RU242)
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Mode:

Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax OFDMA

MCS9

61

3 Meters

2447MHz

8

P AS Peak Trace oW I MHz  Peak: 2484.53 MHz, 67.14 dBuV/m
AR Ot 9398 swT: Avg: 2483.61 MHz, 50.77 dBuV/m

:1.0ms

140 A

120 1

100 A

80 1

Field Strength (dBuV/m)

60 4

40 4

I U—

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-234 Radiated Restricted Upper Band Edge Measurement Antenna WF8 (Peak & Average — RU242)

Mode:

Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax OFDMA

MCS9

61

3 Meters

2452MHz

9

P ASS bl o sgwi § u:g Peak: 2483.61 MHz, 68.11 dBuV/m
Avg. Offset 9548 SUUT: T.oms  Avg: 2484.19 MHz, 51.23 dBuV/m
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.
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2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-235 Radiated Restricted Upper Band Edge Measurement Antenna WF8 (Peak & Average — RU242)
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Mode:

Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax OFDMA

MCS9

61

3 Meters

2457TMHz

10

RBW: 1 MHzZ  peak: 2484.19 MHz, 68.96 dBuV/m

Peak Trace .
PAS Ao Offset 9508 YO 2 Ome  Avg: 2483.73 MHz, 48.97 dBuV/m

140 A
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100 A

80 1

Field Strength (dBuV/m)

60 4

40 4

N e e ettt e e ]

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-236 Radiated Restricted Upper Band Edge Measurement Antenna WF8 (Peak & Average — RU242)

Mode:

Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax OFDMA

MCS9

61

3 Meters

2462MHz

11

ol o RBW:1MHz p - 2483. Hz, 64
PASS ;V;J‘ (r)ﬁwt:_ssda VBW: 3 MHz eak: 2483.61 MHz, 67.64 dBuV/m

SWT: 1.0ms __ Avg: 2484.42 MHz, 48.32 dBuV/m

1404

120 A1

100 A1
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A
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2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-237 Radiated Restricted Upper Band Edge Measurement Antenna WF8 (Peak & Average — RU242)
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Mode:

Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax OFDMA

MCS9

61

3 Meters

2467MHz

12

Pe

RBW:1MHz  peak: 2483.84 MHz, 68.73 dBuV/m
SWT: 1.0ms _Avg: 2483.73 MHz, 50.61 dBuV/m

PASS x;é;(;f'fs‘é(g sgs VBW: 3 MHz

140 A

120 1

100 A

80 1

Field Strength (dBuV/m)
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.

e
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Frequency (MHz)

Plot 7-238 Radiated Restricted Upper Band Edge Measurement Antenna WF8 (Peak & Average — RU242)

FCC ID: BCGA2925
IC: 579C-A2925

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270069-04.BCG

Test Dates:
1/8/2024 - 3/15/2024

EUT Type:
Tablet Device

Page 176 of 226

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof,

please contact ct.info@element.com.




@ clement

7.7.7 Antenna WF7 Radiated Restricted Band Edge Measurements
15.205 §15.209; RSS-Gen [8.9

RU26
Mode: 802.11ax OFDMA
Transfer Rate: MCS9
RU Index: 0
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
P ASS e \'}gvvgf g mg Peak: 2389.88 MHz, 68.73 dBuV/m
A, Offser 19298 SWT: 1.oms _Avg: 2389.64 MHz, 46.85 dBuV/m
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2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)
Plot 7-239 Radiated Restricted Lower Band Edge Measurement Antenna WF7 (Peak & Average — RU26)
Mode: 802.11ax OFDMA
Transfer Rate: MCS9
RU Index: 8
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12
et adia RBW:1MHz  peak: 2483.84 MHz, 69.19 dBuV/m
peak Trace o »
PASS 55 ik 1000 S S omz  Avg: 2483.73 MHz, 47.09 dBuV/m
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2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz2)
Plot 7-240 Radiated Restricted Upper Band Edge Measurement Antenna WF7 (Peak & Average — RU26)
FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
X Page 177 of 226
1C2311270069-04.BCG 1/8/2024 - 3/15/2024 Tablet Device

V 10.6 09/14/2023
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof,
please contact ct.info@element.com.



@ clement

RU242

Mode:

Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax OFDMA

MCS9

61

3 Meters

2412MHz

1

RBW: 1 MHz  peak: 2389.76 MHz, 65.00 dBuV/m
PASS Avo, Offset: 10,08 VBW: 3 MHz 2 S il
_Peak Offset: 9.6d8

SWT: 1.o0ms __ Avg: 2389.88 MHz, 51.03 dBuV/m

140 A

120 1

100 1

80 1

Field Strength (dBuV/m)

60 1

40 A

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450

Frequency (MHz2)

Plot 7-241 Radiated Restricted Lower Band Edge Measurement Antenna WF7 (Peak & Average — RU242)

Mode:

Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax OFDMA

MCS9

61

3 Meters

2417MHz

2

s e RBW:1MHz  peak: 2389.04 MHz, 68.99 dBuV/m
PASS v, Offset: 10,08 VBW: 3 MHz i
Peak Offset: 9.6dB

SWT: 1.0ms __ Avg: 2389.88 MHz, 49.87 dBuV/m

140 A
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80 1

Field Strength (dBuV/m)
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RN ——————
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Frequency (MHz)

Plot 7-242 Radiated Restricted Lower Band Edge Measurement Antenna WF7 (Peak & Average — RU242)
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Mode:

Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax OFDMA

MCS9

61

3 Meters

2422MHz

3

P ASS Peak Trace oW I MHz  Peak: 2389.40 MHz, 68.94 dBuV/m
AY9, Offset: 10098 ST 1.ome_Avg: 2390.00 MHz, 49.65 dBuV/m
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Field Strength (dBuV/m)
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2426 2438 2450

Plot 7-243 Radiated Restricted Lower Band Edge Measurement Antenna WF7 (Peak & Average — RU242)

Mode:

Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax OFDMA

MCS9

61

3 Meters

2427MHz
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VBW: 3 MHz

P ASS bl o RBW:1MHz  peak: 2389.88 MHz, 67.95 dBuV/m
Avg. Oﬂwl:_ 10.0d8
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Plot 7-244 Radiated Restricted Lower Band Edge Measurement Antenna WF7 (Peak & Average — RU242)
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Mode:

Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax OFDMA

MCS9

61

3 Meters

2432MHz

5

P ASS Peak Trace oW I MHz  Peak: 2390.00 MHz, 68.10 dBuV/m
Avg, Ofizet: 19098 SWT: 1.0ms _ Avg: 2388.92 MHz, 49.93 dBuV/m
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Plot 7-245 Radiated Restricted Lower Band Edge Measurement Antenna WF7 (Peak & Average — RU242)

Mode:

Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax OFDMA

MCS9
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3 Meters

2437MHz
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VBW: 3 MHz

P ASS bl o RBW:1MHz  peak: 2389.04 MHz, 69.29 dBuV/m
Avg. Oﬂwl:_ 10.0d8
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Field Strength (dBuV/m)

60 4

40 4

———~

2330 2342 2354 2366 2378 2390 2402 2414

Frequency (MHz)

2426 2438 2450

Plot 7-246 Radiated Restricted Lower Band Edge Measurement Antenna WF7 (Peak & Average — RU242)
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Mode: 802.11ax OFDMA
Transfer Rate: MCS9
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
- RBW: 1 MHz  peask: 2483.96 MHz, 66.32 dBuV/m
Peak Trace o »
PASS 5 gt 1000 Yo 3 MMz Avg: 2483.73 MHz, 51.07 dBuV/m
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Frequency (MHz)

Plot 7-247 Radiated Restricted Upper Band Edge Measurement Antenna WF7 (Peak & Average — RU242)

Mode: 802.11ax OFDMA
Transfer Rate: MCS9
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7
RBW:1MHz  peak: 2486.26 MHz, 67.55 dBuV/m
Peak Trace i ’
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Plot 7-248 Radiated Restricted Upper Band Edge Measurement Antenna WF7 (Peak & Average — RU242)
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Plot 7-249 Radiated Restricted Upper Band Edge Measurement Antenna WF7 (Peak & Average — RU242)
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Plot 7-251 Radiated Restricted Upper Band Edge Measurement Antenna WF7 (Peak & Average — RU242)
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Plot 7-253 Radiated Restricted Upper Band Edge Measurement Antenna WF7 (Peak & Average — RU242)
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7.7.8 Antenna WF9 Radiated Restricted Band Edge Measurements
15.205 §15.209; RSS-Gen [8.9
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Plot 7-254 Radiated Restricted Lower Band Edge Measurement Antenna WF9 (Peak & Average — RU26)
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Plot 7-256 Radiated Restricted Lower Band Edge Measurement Antenna WF9 (Peak & Average — RU242)
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